SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectr

Spec

Date: 7.JUN 2019 20:29:31
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Ref Level 0.00 dBm Offset 4.30 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
20 dBm 20 dBm
-30 dBm -30 dBm
40 dBm
- e | -~ -
-60 dBm J
. I
70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 196.92529 MHz -64.63 dBm -51.63 dB 30.000 MHz 815.000 MHz 100.000 kHz 625.71339 MHz -64.47 dBm -51.47 dB
860,000 MHz 1.000 GHz 100.000 kHz 945.80420 MHz -63.67 dBm -50.67 dB 860,000 MHz 1,000 GHz 100.000 kHz 978.39161 MHz -63.53 dBm -50,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -39.89 dBm -26.89 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -40.21 dBm -27.21dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88726 GHz -49.69 dBm -36.69 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -49,59 dBm -36.59 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90427 GHz -53.13 dBm -40.13 db 7.000 GHz 9,000 GHz 1.000 MHz 8.84529 GHz -52.99 dBm -39.99 d&
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectri

Ref Level 0.00 dBm
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Ref Level 0,00 dBm
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 200.06372 MHz -64.55 dBm -51.55 dB 30.000 MHz 815.000 MHz 100.000 kHz 714.37406 MHz -64.72 dBm -51.72 dB
860,000 MHz 1.000 GHz 100.000 kHz 982.30769 MHz -63.65 dBm -50.65 dB 860,000 MHz 1,000 GHz 100.000 kHz 939.37063 MHz -63.26 dBm -50.26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -42.85 dBm -29.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -43.06 dBm -30.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -49.44 dBm -36.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91926 GHz -49,58 dBm -36.58 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80328 GHz -53.22 dBm -40.22 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89628 GHz -53.19 dBm -40.19 dB&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 7. JUN 2019 19:39:34

Date: 7 JUN 2019 19:40:27
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Ref Level 0.00 dBm Offset 4.30 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit fheck PARS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 dEHE—
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
| - wuwry || IR ) . —
-60 dBm
i _—..a.-il‘
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 791.65792 MHz -64.53 dBm -51.53 dB 30.000 MHz 815.000 MHz 100.000 kHz 596.68291 MHz -64.60 dBém -51,60 d&
860,000 MHz 1.000 GHz 100.000 kHz 965.66434 MHz -63.53 dBm -50,53 dB 860,000 MHz 1,000 GHz 100.000 kHz 940.20979 MHz -63.45 dBm -50,45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -38.40 dBm -25.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -39.51 dBm -26.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86527 GHz -49.51 dBm -36.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -49,49 dBm -36.49 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.86378 GHz -53.17 dBm -40.17 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89978 GHz -53.28 dBm -40.28 dB
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LTE Band 5/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Date. 7.JUN.2019 19.49:29

‘ n k= pe o
Ref Level 0.00 dBm Offset 4.30 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk Limit heck PAR
Ine SPURIOUS LINE ABS JRIOUS | INE_ABS
-10 difE—
SPURIOUS_LINE_ABS_ LINE_ABS_
-20 dB
-30 dBm -30 dBm
-40 dBm
e r : -
— 50 dem — —
-60 dBm
- -
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B805.38856 MHz -64.45 dBm -51.45 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -64.40 dBém -51.40 dB
860,000 MHz 1.000 GHz 100.000 kHz 964. 12587 MHz -63.66 dBm -50.66 dB 860,000 MHz 1,000 GHz 100.000 kHz 963.42657 MHz -63.63 dBm -50,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -39.52 dBm -26.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -39.86 dBm -26.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -49,55 dBm -36.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -49,35 dBm -36.35 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89876 GHz -52.91 dBm -39.91 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.85179 GHz -53.24 dBm -40.24 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 7. JUN 2019 19:51:02

Date: 7 JUN 2019 19:51:55

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.30 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 200.45602 MHz -64.53 dBm -51.53 dB 30.000 MHz 815.000 MHz 100.000 kHz 780.67341 MHz -64.73 dBm -51.73 dB
860,000 MHz 1.000 GHz 100.000 kHz 997.41259 MHz -63.78 dBm -50,78 dB 860,000 MHz 1,000 GHz 100.000 kHz 917 55245 MHz -63.73 dBm -50,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -41.69 dBm -28.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -41.37 dBm -28.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -49.47 dBm -36.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83177 GHz -49,57 dBm -36.57 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80528 GHz -53.05 dBm -40.05 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89978 GHz -53,14 dBm -40,14 d&
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Ref Level 0.00 dBm Offset 4.30 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
- t -10 deffi=—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm T -40 dBm
-50 derr ‘ ; — — -50 dBm | . ey
-60 dBm
&
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 202.41754 MHz -64.68 dBm -51.66 dB 30.000 MHz 815.000 MHz 100.000 kHz 199.27911 MHz -64.61 dBém -51.61 dB
860,000 MHz 1.000 GHz 100.000 kHz 982.58741 MHz -63.55 dBm -50,55 dB 860,000 MHz 1,000 GHz 100.000 kHz 915 59441 MHz -63.60 dBm -50.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -42.88 dBm -29.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -43.55 dBm -30.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -49.52 dBm -36.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83277 GHz -49.44 dBm -36.44 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90427 GHz -53.20 dBm -40.22 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89628 GHz -53.10 dBm -40.10 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 5/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 7. JUN 2019 20:52'59

Date: 7 JUN 2019 20:53:52
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 581.77536 MHz -64.60 dBm -51.60 dB 30.000 MHz 815.000 MHz 100.000 kHz 198.49450 MHz -64.51 dBém -51,51 dB
860,000 MHz 1.000 GHz 100.000 kHz 938.95105 MHz -63.53 dBm -50,53 dB 860,000 MHz 1,000 GHz 100.000 kHz 947.90210 MHz -63.30 dBm -50,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -41.42 dBm -28.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.34 dBm -33.34dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -49.26 dBm -36.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -49.45 dBm -36.45 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.82620 GHz -53.03 dBm -40.03 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89878 GHz -53,17 dBm -40.17 d&
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30.000 MHz 815.000 MHz 100.000 kHz 795.18866 MHz -64.56 dBm -51.56 dB
860,000 MHz 1.000 GHz 100.000 kHz 956.01399 MHz -63.62 dBm -50.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -38.86 dBm -25.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.81177 GHz -49.52 dBm -36.52 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.84470 GHz -53.08 dBm -40,08 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 5/ 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 7.JUN 2019 21:03:13

Date: 7 JUN 2019 21:04:07
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Pawer Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 592.75987 MHz -64.61 dBm -51.61 dB 30.000 MHz 815.000 MHz 100.000 kHz 785.38106 MHz -64.59 dBm -51,59 dB
860,000 MHz 1.000 GHz 100.000 kHz 922.30769 MHz -63.49 dBm -50,49 dB 860,000 MHz 1,000 GHz 100.000 kHz 937.13287 MHz -63.47 dBm -50,47 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -40.47 dBm -27.47 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -45.54 dBm -32.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.82327 GHz -49.66 dBm -36.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95476 GHz -49.40 dBm -36.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.87178 GHz -53.05 dBm -40.05 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00577 GHz -53,17 dBm -40.17 d&
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30.000 MHz 815.000 MHz 100.000 kHz 198.10220 MHz -64.60 dBm -51.60 dB
860,000 MHz 1.000 GHz 100.000 kHz 973.49650 MHz -63.66 dBm -50.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -39.20 dBm -26.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96275 GHz -49.62 dBm -36.62 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.85570 GHz -53.19 dBm -40.19 dB
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saronas. FCC RF Test Report

Report No. : FG952702B

LTE Band 5/5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 7. JUN 2019 21:13:28

Date: 7 JUN 2019 21:14:21
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 198.88681 MHz -64.43 dBm -51.43 dB 30.000 MHz 815.000 MHz 100.000 kHz 200.06372 MHz -64.59 dBm -51,59 dB
860,000 MHz 1.000 GHz 100.000 kHz 991.53846 MHz -63.56 dBm -50,56 dB 860,000 MHz 1,000 GHz 100.000 kHz 899.65035 MHz -63.73 dBm -50,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -40.53 dBm -27.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -42.96 dBm -29.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -49.60 dBm -36.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -49.45 dBm -36.45 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88928 GHz -53.12 dBm -40.12 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.89578 GHz -53.08 dBém -40.08 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 199.27911 MHz -64.70 dBm -51.70 dB
860,000 MHz 1.000 GHz 100.000 kHz 992.65734 MHz -63.75 dBm -50,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -38.94 dBm -25.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89526 GHz -49.48 dBm -36.48 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.87278 GHz -53.11 dBm -40.11 dB
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s=amranas. FCC RF Test Report Report No. : FG952702B

LTE Band 5/ 10MHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 765.76587 MHz -64.72 dBrm -51.72 dB 30.000 MHz §15.000 MHz 100.000 kHz $85.69840 MHz -64.62 dBm -51.62 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.83016 MHz -63.48 dBm -50.48 dB 860,000 MHz 1.000 GHz 100.000 kHz 997.55245 MHz -63.58 dBm -50.58 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64953 GHz -39.76 dBm -26.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -41.81 dBm -28.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88426 GHz -49.40 dBm -36.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -49.51 dBm -36.51 dB&
7.000 GHz 9,000 GHz 1.000 MHz 8.90727 GHz -53.01 dBm -40.01 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89228 GHz -53.12 dBm -40.12 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.09620 MHz -64.64 dBrm -51.64 dB
860,000 MHz 1.000 GHz 100.000 kHz 927.20280 MHz -63.77 dBm -50.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.12 dBm -31.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -49.40 dBm -36.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89878 GHz -53.15 dBm -40.15 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u/:;.( Spec u,:\]
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30.000 MHz 1,000 GHz 1.000 MHz 912.98601 MHz -52.67 dBm -27.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 861.11694 MHz -52.57 dBm -27.57 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.15064 GHz -52,40 dBm -27.40 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.13624 GHz -52,16 dBm -27.16 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,20084 GHz -49,63 dBm -24,63 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,34117 GHz -49,70 dBm -24,70 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86206 GHz -46.87 dBm -21.87 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.81557 GHz -47.11 dBm -22,11 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.75639 GHz -44.88 dBm -19.88 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.72389 GHz -44,89 dBm -19.89 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.91313 GHz -45.70 dBm -20.70 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91463 GHz -45,57 dBém -20.57 d&
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30.000 MHz 1.000 GHz 1.000 MHz 993.94053 MHz -52,55 dBm -27.55 dB 30,000 MHz 1,000 GHz 1.000 MHz 880.50725 MHz -52.62 dBm -27.62 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.14170 GHz -52.79 dBm -27.79 dB 1.000 GHz 2,450 GHz 1.000 MHz 1.99176 GHz -52.72 dBm -27.72 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.18245 GHz -49,81 dBm -24,81 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31068 GHz -43.,72 dBm -24.72 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87456 GHz -47.01 dBm -22.01 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.67256 GHz -47.18 dBm -22.15 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.75139 GHz -44.67 dBm -19.67 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.74189 GHz -44,99 dBm -19.89 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90963 GHz -45.90 dBm -20,90 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92663 GHz -45.92 dBm -20.92 dB
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30.000 MHz 1.000 GHz 1.000 MHz 954.67516 MHz -52.51 dBm -27.51 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.67516 MHz -52.31 dBm -27.31.dB
1.000 GHz 2,490 GHz 1.000 MHz 2.11390 GHz -52,70 dBm -27.70 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.14369 GHz -52,58 dBm -27.58 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,19067 GHz -49,73 dBm -24,73 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,31068 GHz -49 46 dBm -24 .46 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87906 GHz 46,95 dBm -21.95 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88156 GHz -46.57 dBm -21.57 db
10.000 GHz 18.000 GHz 1.000 MHz 15.72889 GHz -44.85 dBm -19.85 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.74839 GHz -44,78 dBm -19.78 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.91613 GHz -45.93 dBm -20.92 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91513 GHz -45,70 dBém -20.70 dB
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30.000 MHz 1.000 GHz 1.000 MHz 976.48926 MHz -52,61 dBm -27.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 921.22689 MHz -52.51 dBm -27.51 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -51.56 dBm -26.56 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48777 GHz -50.86 dBm -25.86 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.32423 GHz -49,63 dBm -24.63 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.34649 GHz -43,70 dBm -24,70 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88306 GHz -46.98 dBm -21.98 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.86756 GHz -47.02 dBm -22,02 db
10.000 GHz 18,000 GHz 1.000 MHz 15.74389 GHz -44.84 dBm -19.84 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76039 GHz -44,90 dBm -19.90 d8
18.000 GHz 26.000 GHz 1.000 MHz 15.81613 GHz -45.80 dBm -20.80 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.62713 GHz -45.,90 dBm -20.90 dB
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30,000 MHz 1,000 GHz 1.000 MHz 910.56222 MHz -52,55 dBm -27.55 dB 30,000 MHz 1,000 GHz 1.000 MHz 881.96152 MHz -52,61 dem -27.61 dB
1.000 GHz 2,490 GHz 1.000 MHz 1.79515 GHz -52.69 dBm -27.69 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.12929 GHz -52,83 dBm -27.83 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,31600 GHz -49,65 dBm -24,65 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30874 GHz -49,67 dBm -24,67 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.84057 GHz -46.97 dBm -21.97 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.86806 GHz -46,94 dBm -21,94 db
10.000 GHz 18.000 GHz 1.000 MHz 15.73889 GHz -44.91 dBm -19.91 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.72889 GHz -44,83 dBm -19.83 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91413 GHz -45.63 dBm -20.62 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92063 GHz -45.84 dBm -20.84 d&
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30.000 MHz 1.000 GHz 1.000 MHz 947.40380 MHz -52,64 dBm -27.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 967.63868 MHz -52.49 dBm -27.45 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.11887 GHz -52.65 dBm -27.65 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.12383 GHz -52.63 dBm -27.63 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.33342 GHz -49,54 dBm -24,54 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31455 GHz -49.,54 dBm -24.64 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87106 GHz -47.08 dBm -22.08 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.86806 GHz -47,03 dBm -22,03 db
10.000 GHz 18.000 GHz 1.000 MHz 15.74039 GHz -44.75 dBm -19.75 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75089 GHz -44,71 dBm -19.71 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91363 GHz -45.84 dBm -20.84 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92513 GHz -45.32 dBm -20.82 dB
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 985.69965 MHz -52.58 dBm -27.58 dB 30,000 MHz 1,000 GHz 1.000 MHz 994.91004 MHz -52.72 dém -27.72 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -47.68 dBm -22.68 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -48.50 dBm -23.50 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,18874 GHz -49,57 dBm -24,57 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,32084 GHz -49,71 dBm -24,71 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87656 GHz -47.00 dBm -22.00 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88156 GHz -46.70 dBm -21,70 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.73939 GHz -44.75 dBm -19.75 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.72639 GHz -44,91 dBm -19.91 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92263 GHz -45.82 dBm -20.82 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.90663 GHz -45.61 dBm -20.61 dB
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30.000 MHz 1.000 GHz 1.000 MHz 963.40080 MHz -52,37 dBm -27.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 928.98301 MHz -52.55 dBm -27.55 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.14866 GHz -52.61 dBm -27.61 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.14866 GHz -52.62 dBm -27.62 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30971 GHz -49,42 dBm -24,42 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.35133 GHz -49.,38 dBm -24,98 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.72808 GHz -46.94 dBm -21.94 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.86306 GHz -46.97 dBm -21.97 db
10.000 GHz 18.000 GHz 1.000 MHz 15.74389 GHz -44.83 dBm -19.83 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.72239 GHz -44,94 dBm -19.94 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92963 GHz -45.88 dBm -20.88 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.90963 GHz -45,70 dBém -20.70 dB
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LTE Band7 / 15MHz
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Highest Channel / 16QAM
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30.000 MHz 1.000 GHz 1.000 MHz 949,82759 MHz -52,08 dBm -27.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.58971 MHz -52.63 dBm -27.63 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.14121 GHz -52.70 dBm -27.70 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.14518 GHz -52.67 dBm -27.67 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.16648 GHz -49,71 dBm -24,71 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.05088 GHz -49.,53 dBm -24.63 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87506 GHz -46.74 dBm -21.74 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.86756 GHz -47.08 dBm -22.08 db
10.000 GHz 18.000 GHz 1.000 MHz 15.72289 GHz -44.84 dBm -19.84 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.73239 GHz -44,51 dBm -19.51 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92363 GHz -45.78 dBm -20.78 db 18.000 GHz 26,000 GHz 1.000 MHz 19.93463 GHz -45.64 dBm -20.64 d&
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30.000 MHz 1.000 GHz 1.000 MHz 892.14143 MHz -52,48 dBm -27.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 9682.30635 MHz -52.68 dBm -27.68 db
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -47.33 dBm -22.33 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -47.35 dBm -22.35 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.31745 GHz -49,55 dBm -24,55 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.33391 GHz -43,57 dBm -24,57 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88006 GHz -46.89 dBm -21.85 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.67956 GHz -47.01 dBm -22.01 dB
10.000 GHz 18,000 GHz 1.000 MHz 15.69339 GHz -44.75 dBm -19.75 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.72689 GHz -44.74 dBm -19.74 dB
18.000 GHz 26.000 GHz 1.000 MHz 1582663 GHz -45.73 dBm -20.73 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.81513 GHz -45.70 dBm -20.70 dB
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LTE Band 7 / 20MHz
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30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -52,63 dBm -27.63 dB 30,000 MHz 1,000 GHz 1.000 MHz 952.73613 MHz -52.44 dBm -27.44 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.13028 GHz -52.76 dBm -27.76 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.15511 GHz -52.46 dBm -27.46 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.36326 GHz -49,68 dBm -24,68 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.19745 GHz -43.71 dBm -24.71dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88306 GHz -46.65 dBm -21.65 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.67906 GHz -46.96 dBm -21.96 db
10.000 GHz 18.000 GHz 1.000 MHz 15.73639 GHz -44.71 dBm -19.71 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.74589 GHz -44,91 dBm -19.81 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.94413 GHz -45.83 dBm -20.82 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.90263 GHz -45,94 dBm -20,94 d&
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30.000 MHz 1.000 GHz 1.000 MHz 904.74513 MHz -52.56 dBm -27.56 dB 30,000 MHz 1,000 GHz 1.000 MHz 876.62919 MHz -52.65 dBm -27.65 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.12979 GHz -52.16 dBm -27.16 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.13922 GHz -52.76 dBm -27.76 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29713 GHz -49,55 dBm -24,55 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.13003 GHz -49,52 dBm -24,52 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88756 GHz -47.10 dBm -22.10 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.68358 GHz -46.92 dBm -21.92 db
10.000 GHz 18.000 GHz 1.000 MHz 15.71539 GHz -44.78 dBm -19.78 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.72939 GHz -44,54 dBm -19.54 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.89463 GHz -45.92 dBm -20.92 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92613 GHz -45.33 dBm -20.83 dB&
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LTE Band 7 / 5MHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 855.78461 MHz -52,78 dBm -27.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 924.13543 MHz -52.64 dBm -27.64 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -52.44 dBm -27.44 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.33087 GHz -52.72 dBm -27.72 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.19019 GHz -49,71 dBm -24,71 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.29326 GHz -49,44 dBm -24.44 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87106 GHz -47.06 dBm -22.06 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88506 GHz -46.95 dBm -21.95 db
10.000 GHz 18.000 GHz 1.000 MHz 15.73489 GHz -44.48 dBm -19.48 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.73039 GHz -44.,45 dBm -19.45 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90713 GHz -45,77 dBm -20.77 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.93613 GHz -45.58 dBm -20.58 dB
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30.000 MHz 1.000 GHz 1.000 MHz 903.29085 MHz -52.62 dBm -27.62 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.13326 GHz -52.61 dBm -27.61 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.29310 GHz -49,64 dBm -24.64 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87656 GHz -46.97 dbm -21.97 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.73739 GHz -44.72 dBm -19.72 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.94263 GHz -45.85 dBm -20.85 dB
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LTE Band 7 / 10MHz
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30.000 MHz 1.000 GHz 1.000 MHz 968.24838 MHz -52,47 dBm -27.47 dB 30,000 MHz 1,000 GHz 1.000 MHz 908.13843 MHz -52.56 dBm -27.56 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -51.60 dBm -26.60 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.12979 GHz -52.66 dBm -27.66 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.17954 GHz -49,60 dBm -24,60 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31116 GHz -43,75 dBm -24,75 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88506 GHz -46.87 dBm -21.87 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.67456 GHz -46.84 dBm -21.84 db
10.000 GHz 18.000 GHz 1.000 MHz 15.72889 GHz -44.74 dBm -19.74 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.74889 GHz -44.66 dBm -19.66 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92763 GHz -45,77 dBm -20.77 db 18.000 GHz 26,000 GHz 1.000 MHz 19.92213 GHz -45,94 dBm -20,94 d&
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30.000 MHz 1.000 GHz 1.000 MHz 920.61719 MHz -52,66 dBm -27.66 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.11191 GHz -52.67 dBm -27.67 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30342 GHz -49,68 dBm -24,68 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87206 GHz -46.77 dbm -21.77 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.74039 GHz -44.81 dBm -19.81 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90113 GHz -45.93 dBm -20.92 dB
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LTE Band 7 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -52,75 dBm -27.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 897.47376 MHz -52.73 dBm -27.73 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -48.30 dBm -23.30 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.13823 GHz -52.52 dBm -27.52 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30923 GHz -49,74 dBm -24,74 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.33826 GHz -43,57 dBm -24,57 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88456 GHz -46.95 dbm -21.95 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88206 GHz -47.12 dBm -22.12 db
10.000 GHz 18.000 GHz 1.000 MHz 15.75139 GHz -44.81 dBm -19.81 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.73039 GHz -44,91 dBm -19.81 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92013 GHz -45.80 dBm -20.80 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92213 GHz -45,79 dBém -20.79 dB
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30.000 MHz 1.000 GHz 1.000 MHz 921.22689 MHz -52.66 dBm -27.66 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.15561 GHz -52.81 dBm -27.81 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.31891 GHz -49,51 dBm -24,51 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.67708 GHz -47.01 dBm -22.01 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.72839 GHz -44.74 dBm -19.74 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92913 GHz -45.64 dBm -20.64 dB
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LTE Band 7 / 20MHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 936.73913 MHz -52,61 dBm -27.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 809.59270 MHz -52.57 dBm -27.57 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48429 GHz -51.77 dBm -26.77 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.13326 GHz -52.75 dBm -27.75 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.16357 GHz -49,57 dBm -24,57 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.28987 GHz -43,90 dBm -24,90 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87106 GHz -47.10 dBm -22.10 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.67206 GHz -47,07 dBm -22.07 db
10.000 GHz 18.000 GHz 1.000 MHz 15.73589 GHz -44.58 dBm -19.58 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.71589 GHz -44,90 dBm -19.80 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.91013 GHz -45.86 dBm -20.86 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91263 GHz -45.65 dBm -20.65 dB
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30.000 MHz 1.000 GHz 1.000 MHz 912.98601 MHz -52,67 dBm -27.67 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.11787 GHz -52.41 dBm -27.41 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.32713 GHz -49,53 dBm -24,50 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86306 GHz -46.97 dbm -21.97 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.73339 GHz -44.86 dBm -19.86 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90763 GHz -45.80 dBm -20.80 dB
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LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.84558 MHz -64.49 dBm -51.49 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B2.57871 MHz -64.50 dBém -51,50 dB
725,000 MHz 1.000 GHz 100.000 kHz 892.17033 MHz -63.64 dBm -50.64 dB 725,000 MHz 1,000 GHz 100.000 kHz 880.35714 MHz -63.86 dBm -50.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.25 dBm -31.25dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.18 dBm -31,18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -48.34 dBm -35.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88276 GHz -48.40 dBm -35.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00300 GHz -51.85 dBm -38.85 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33767 GHz -51.76 dBm -38.76 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 662.12894 MHz -63.93 dBm -50.93 dB 30.000 MHz 690.000 MHz 100.000 kHz 662. 12894 MHz -64.46 dBm -51.46 dB
725,000 MHz 1.000 GHz 100.000 kHz 929.80769 MHz -63.95 dBm -50,95 dB 725,000 MHz 1,000 GHz 100.000 kHz 951.78571 MHz -63.80 dBm -50,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -43.31 dBm -30.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -44.10 dBm -31,10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -48.23 dBm -35.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88876 GHz -48.48 dBm -35.48 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37166 GHz -51.81 dBm -38.81 db 7.000 GHz 9,000 GHz 1.000 MHz 7.322317 GHz -51.90 dBm -38.90 de
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30.000 MHz 690.000 MHz 100.000 kHz 670.04498 MHz -63.89 dBm -50.89 dB 30.000 MHz 690.000 MHz 100.000 kHz 677.63118 MHz -64.43 dBm -51.43 dB
725,000 MHz 1.000 GHz 100.000 kHz 909.47802 MHz -63.67 dBm -50.67 dB 725,000 MHz 1,000 GHz 100.000 kHz 913.87363 MHz -63.78 dBm -50,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.18 dBm -32.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.78 dBm -32.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87077 GHz -48.68 dBm -35.68 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -48.46 dBm -35.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.01400 GHz -51.94 dBm -38.94 db 7.000 GHz 9,000 GHz 1.000 MHz 7.36916 GHz -51.38 dBm -38.88 dB
_— _—
{ 1 J L] ( )| J o
Dater 8.JUN 2019 04:58 37 Date: 8 JUN 2019 045831

LTE Band 12 / 3MHz

Lowest Channel / QPSK Lowest Channel / 16QAM

Spectrum L]

Ref Level 0.00 dem  Offset 4.30 dg Mode Auto Sweep Ref Level 0.00 dém Offset 4.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk (33
10 adH‘P [‘I—'IIRI[]H.‘\' INE_ABS PABS .10 aﬁ[_h»- SPURIOUS INE_ABS

SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
50 derm I —— S ey -50 dBm T e —
I " l I S—
-60 dBr -60 dBm
.dJ
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.21289 MHz -64.16 dBm -51.18 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -64.35 dBm -51.35 dB
725,000 MHz 1.000 GHz 100.000 kHz 932.82067 MHz -63.92 dBm -50,02 dB 725,000 MHz 1.000 GHz 100.000 kHz 905.90659 MHz -63.69 dBm -50.69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.73 dBm -30.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.16 dBm -30.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -48.38 dBm -35,38 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.05826 GHz -48.36 dBm -35.36 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.02249 GHz -51.83 dBm -38.83 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.02599 GHz -51.94 dBm -38.94 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.46927 MHz -64.23 dBm -51.23 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.13943 MHz -64,10 dBm -51,10 dB
725,000 MHz 1.000 GHz 100.000 kHz 941.07143 MHz -63.83 dBm -50,83 dB 725,000 MHz 1,000 GHz 100.000 kHz 989.69780 MHz -63.82 dBm -50.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -43.56 dBm -30.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -43.73 dBm -30.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88126 GHz -48.59 dBm -35.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88076 GHz -48.51 dBm -35.51 dB
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum - Spec I:Iv?
Ref Level 0.00 dBm Offset 4.30 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
- i - H
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
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| 1 e | i e bl
-60 dBm
- )
-70 dB -70 dBm
80 dB -30 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -63.71 dBm -50.71 dB 30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -63.64 dém -50.64 dB
725,000 MHz 1.000 GHz 100.000 kHz 940.79670 MHz -63.77 dBm -50,77 dB 725,000 MHz 1,000 GHz 100.000 kHz 916.07143 MHz -63.87 dBm -50,87 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.70 dBm -32.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -46.28 dBm -33.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87077 GHz -48.57 dBm -35.57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87727 GHz -48.40 dBm -35.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35316 GHz -51.93 dBm -38.93 db 7.000 GHz 9,000 GHz 1.000 MHz 8.00150 GHz -51.32 dBm -38.82 dB&
\ I ) L] ( Il J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectr

Spec

Dater 8.JUN 2019 052748

Date: 8 JUN 2019 05:28:42

Ref Level 0.00 dBm Offset 4.30 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
] J—— 1 —
| - - 50 dbm | - -
J -60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.23 dBm -51.23 dB 30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.36 dBm -51,36 dB
725,000 MHz 1.000 GHz 100.000 kHz 969.91758 MHz -63.95 dBm -50,95 dB 725,000 MHz 1,000 GHz 100.000 kHz 918.54396 MHz -63.89 dBm -50,89 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.10 dBm -31.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.10 dBm -31,10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86277 GHz -48.55 dBm -35.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85227 GHz -48.65 dBm -35.65 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.01300 GHz -51.71 dBm -38.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.32967 GHz -51.39 dBm -38.89 dB&
( )i i [ )i i

Middle Channel / QPSK

Middle Channel / 16QAM

Spectri

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.30 de

Mode Auto Sweep

Spec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 4.30 dB

Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
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-20 dBm -20 dBm
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-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -64.17 dBm -51.17 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -64.13 dBm -51,13 dB
725,000 MHz 1.000 GHz 100.000 kHz 922 66484 MHz -63.79 dBm -50,79 dB 725,000 MHz 1,000 GHz 100.000 kHz B872.66484 MHz -63.92 dBm -50,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.38 dBm -31.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.67 dBm -31.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84427 GHz -48.61 dBm -35.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86177 GHz -48.47 dBm -35.47 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00100 GHz -51.58 dBm -38.58 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99650 GHz -51.83 dBm -38.83 d&
( )i i L )i i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 8.JUN 2019 05:31:25

Date: 8 JUN 2019 05:32:20

Spectrum u%;" Sp ué]
Ref Level 0.00 dBm Offset 4.30 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
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-20 dBm -20 dBm
-30 dBm -30 dBm
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-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -63.98 dBm -50.98 dB 30.000 MHz 690.000 MHz 100.000 kHz 672.02399 MHz -64.55 dBm -51,55 dB
725,000 MHz 1.000 GHz 100.000 kHz 900.96154 MHz -63.79 dBm -50,79 dB 725,000 MHz 1,000 GHz 100.000 kHz 916.89560 MHz -63.90 dBm -50,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.02 dBm -31.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.16 dBm -33.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87527 GHz -48.58 dBm -35.58 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85977 GHz -48.70 dBm -35.70 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37916 GHz -51.73 dBm -38.73 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.38815 GHz -51.76 dBm -38.76 d&
_— _—
{ 1 J L] ( )it J o

LTE Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum S
Ref Level 0.00 dBm Offset 4.30 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PAR
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
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-20 dBm -20 dBm
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-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6E87.85607 MHz -64.25 dBm -51.25 dB 30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.56 dBm -51.56 dB
725,000 MHz 1.000 GHz 100.000 kHz 846.84066 MHz -63.83 dBm -50,83 dB 725,000 MHz 1,000 GHz 100.000 kHz 927.88462 MHz -63.75 dBm -50,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.87 dBm -30.87 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.85 dBm -31.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -48.56 dBm -35.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88326 GHz -48.65 dBm -35.65 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98550 GHz -51.80 dBm -38.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.32917 GHz -51.87 dBm -38.687 dB
\ I ) ( Il J « -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater B.JUN 2019 05 46:56

Date: 8 JUN 2019 0546:01

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.30 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -63.39 dBm -50.39 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -63.80 dBém -50.80 dB
725,000 MHz 1.000 GHz 100.000 kHz 933.92857 MHz -63.76 dBm =-50,76 dB 725,000 MHz 1,000 GHz 100.000 kHz 983.65385 MHz -63.81 dBm -50.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.65 dBm -31.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.71 dBm -33.71dB
3.000 GHz 7.000 GHz 1.000 MHz 6.68679 GHz -48.48 dBm -35.48 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85327 GHz -48.51 dBm -35.51 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.40665 GHz -51.90 dBm -38.90 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35816 GHz -51.93 dBm -38.93 d&
{ 1 J o ( )it J o

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum == spec I:Iv?
Ref Level 0.00 dBm Offset 4.30 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -63.82 dBm -50.82 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -63.98 dBém -50,98 dB
725,000 MHz 1.000 GHz 100.000 kHz 972.93956 MHz -63.80 dBm -50,80 dB 725,000 MHz 1,000 GHz 100.000 kHz 844.36813 MHz -63.75 dBm -50,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.14 dBm -30.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.85 dBm -31.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87527 GHz -48.73 dBm -35.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86877 GHz -48.,58 dBm -35.58 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37266 GHz -51.87 dBm -38.87 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37316 GHz -51.68 dBm -38.68 d&
\ I ) L] ( Il J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm Offset 4.30 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
heck PAB Limit ¢heck
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-80 dBm
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.66 dBm -51.66 dB 30.000 MHz 690.000 MHz 100.000 kHz 202.33883 MHz -64.68 dBém -51.68 dB
725,000 MHz 1.000 GHz 100.000 kHz 990.24725 MHz -63.75 dBm -50,75 dB 725,000 MHz 1,000 GHz 100.000 kHz 983.65385 MHz -63.75 dBm -50,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.37 dBm -32.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -46.30 dBm -33.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -49.50 dBm -36.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -49.44 dBm -36.44 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80328 GHz -53.16 dBm -40,16 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89378 GHz -53.02 dém -40.09 dB
— _— — _—
L JL ) i L JL J L

Dater 8. JUN 2019 11:02:08

Date: § JUN 2019 11:03:02

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.30 de Mode Auto Sweep

Date: 9.JUN.2019 11.03.55
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 334.60270 MHz -64.62 dBm -51.62 dB
725,000 MHz 1.000 GHz 100.000 kHz 9651.95055 MHz -63.88 dBm -50,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.28 dBm -32.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -49.04 dBm -36.04 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.85070 GHz -53.13 dBm -40.12 dB
hid
L JL J ra
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 9. JUN 2019 11:04:49

Date: § JUN 2019 11:05:43

Ref Level 0.00 dBm Offset 4.30 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 236.97151 MHz -64.48 dBm -51.48 dB 30.000 MHz 690.000 MHz 100.000 kHz 198.38081 MHz -64.54 dBm -51.54 dB
725,000 MHz 1.000 GHz 100.000 kHz 929.80769 MHz -63.85 dBm -50,85 dB 725,000 MHz 1,000 GHz 100.000 kHz 933.65385 MHz -63.91 dBm -50,91 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.10 dBm -33.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.12 dBm -32,12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -49.59 dBm -36.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -49,49 dBm -36.49 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89978 GHz -53.17 dBm -40.17 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.01877 GHz -53.21 dBém -40.21 dB
— _— — _—
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Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.30 de

Mode Auto Sweep

Date: 9.JUN.2019 11.06.37

PARS
INE_ABS PABS
-
| | . ——
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 647.94603 MHz -64.64 dBm -51.64 dB
725,000 MHz 1.000 GHz 100.000 kHz 962.77473 MHz -63.79 dBm -50,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -48.86 dBm -35.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -49.18 dBm -36.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90327 GHz -53.16 dBm -40,16 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 12 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 9.JUN 2019 11:18:41

Date: § JUN 2019 11:18:35

Ref Level 0.00 dBm Offset 4.30 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 197.72114 MHz -64.49 dBm -51.49 dB 30.000 MHz 690.000 MHz 100.000 kHz 199.04048 MHz -64.53 dBém -51,53 dB
725,000 MHz 1.000 GHz 100.000 kHz 917.44505 MHz -63.91 dBm -50,91 dB 725,000 MHz 1,000 GHz 100.000 kHz 912.50000 MHz -63.93 dBm -50,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -46.40 dBm -33.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -45.54 dBm -32.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89526 GHz -49.58 dBm -36.58 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -49,03 dBm -36.03 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89978 GHz -53.19 dBm -40.19 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.91027 GHz -53.06 dBm -40.06 dg
— _— — _—
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Highest Channel / 64QAM
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Ref Level 0.00 dBm
SGL Count 100/100
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Mode Auto Sweep

Date: 9.JUN.2019 11.20.29
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 249.17541 MHz -64.64 dBm -51.64 dB
725,000 MHz 1.000 GHz 100.000 kHz 932.55495 MHz -63.64 dBm -50.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -47.10 dBm -34.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -49.47 dBm -36.47 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80528 GHz -53.00 dBm -40,00 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG952702B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 8. JUN 2019 11:21:23

Date: § JUN 2019 11:22:16
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Ref Level 0.00 dBm Offset 4.30 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit ¢heck
INE_ABS PABS 10 diRE_BPURIOUS LINE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
-~ F b A
- . — S0 dem: | T —
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Pawer Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.87256 MHz -64.73 dBm -51.73 dB 30.000 MHz 690.000 MHz 100.000 kHz 195.74213 MHz -64.62 dBém -51.62 dB
725,000 MHz 1.000 GHz 100.000 kHz 967.44505 MHz -63.60 dBm -50,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 982.82967 MHz -64.03 dBm -51.03 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.10 dBm -33.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.74 dBm -33.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -49.49 dBm -36.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87327 GHz -49,38 dBm -36.38 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80328 GHz -53.24 dBm -40.24 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.89828 GHz -52.93 dBm -39.93 d&
— _— — _—
L JL ) i L JL J L

Highest Channel / 64QAM

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.30 de

Mode Auto Sweep

Date: 9.JUN.2019 11.23.10

PARS
INE_ABS PABS
"
| -y
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 664.43778 MHz -64.76 dBm -51.76 dB
725,000 MHz 1.000 GHz 100.000 kHz 928.98352 MHz -63.86 dBm -50,86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.85 dBm -32.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -49,39 dBm -36.39 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80628 GHz -53.00 dBm -40.09 dB
hid
L JL J ra

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1187

Page Number

Report Issued Date : Aug. 05, 2019

Report Version

1 A266 of A271

: Rev. 01



saronas. FCC RF Test Report

Report No. : FG952702B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0035
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0034
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0215
40 Normal Voltage 0.0019
30 Normal Voltage 0.0033
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0005
30 Normal Voltage 0.0078
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0065
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0085 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0062
20 Normal Voltage 0.0000
20 Battery End Point 0.0023

Note: Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : 2AJOTTA-1187

Page Number

1 A269 of A271

Report Issued Date : Aug. 05, 2019

Report Version




saronas. FCC RF Test Report

Report No. : FG952702B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0027
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0031

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0026

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0092
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0072

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0083
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0082
20 Normal Voltage 0.0000
20 Battery End Point 0.0110

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 20MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Fr(e,(\q/ltezn)cy (5:;:) (Ialénr:) Limit Power loss Gain POI?S/Z\ZM”
(dB) (dBm) (dB) (dBi)
3702 -38.45 -13 -25.45 -50.71 2.641 14.90 H
5553 -57.19 -13 -44.19 -69.05 2.94 14.80 H
Lowest 7404 -51.72 -13 -38.72 -61.49 3.39 13.16 H
3702 -44.31 -13 -31.31 -56.57 2.64 14.90 \%
5553 -57.14 -13 -44.14 -69.00 2.94 14.80 \%
7404 -51.22 -13 -38.22 -60.99 3.39 13.16 \%
3741 -37.31 -13 -24.31 -49.57 2.641 14.90 H
5613 -56.50 -13 -43.50 -68.36 2.94 14.80 H
Middle 7488 -52.29 -13 -39.29 -62.06 3.39 13.16 H
3741 -43.21 -13 -30.21 -55.47 2.64 14.90 \%
5613 -56.76 -13 -43.76 -68.62 2.94 14.80 \%
7488 -50.96 -13 -37.96 -60.73 3.39 13.16 \%
3783 -38.02 -13 -25.02 -50.28 2.641 14.90 H
5673 -54.90 -13 -41.90 -66.76 2.94 14.80 H
Highest 7560 -51.53 -13 -38.53 -61.30 3.39 13.16 H
3783 -43.38 -13 -30.38 -55.64 2.64 14.90 \%
5673 -56.15 -13 -43.15 -68.01 2.94 14.80 \%
7560 -51.07 -13 -38.07 -60.84 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4/ 20MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Fr(e,(\q/ltezn)cy (5:;:) (Ialénr:) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
3423 -60.52 -13 -47.52 -71.26 2.604 13.34 H
5133 -51.60 -13 -38.60 -62.11 3.011 13.52 H
Lowest 6840 -55.28 -13 -42.28 -65.48 3.271 13.47 H
3423 -60.28 -13 -47.28 -71.02 2.604 13.34 \%
5133 -49.65 -13 -36.65 -60.16 3.011 13.52 \%
6840 -54.90 -13 -41.90 -65.10 3.271 13.47 \%
3447 -60.95 -13 -47.95 -71.69 2.604 13.34 H
5172 -50.35 -13 -37.35 -60.86 3.011 13.52 H
Middle 6900 -55.09 -13 -42.09 -65.29 3.271 13.47 H
3447 -60.47 -13 -47.47 -71.21 2.604 13.34 \%
5172 -48.49 -13 -35.49 -59.00 3.011 13.52 \%
6900 -54.64 -13 -41.64 -64.84 3.271 13.47 \Y
3471 -61.67 -13 -48.67 -72.41 2.604 13.34 H
5208 -49.84 -13 -36.84 -60.35 3.011 13.52 H
Highest 6948 -53.80 -13 -40.80 -64.00 3.271 13.47 H
3471 -62.19 -13 -49.19 -72.93 2.604 13.34 \%
5208 -49.19 -13 -36.19 -59.70 3.011 13.52 \Y
6948 -53.92 -13 -40.92 -64.12 3.271 13.47 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 5/ 10MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Fr(e,(\q/ltezn)cy (('jEBRnP1 ) (Ialénr:) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
1650 -52.88 -13 -39.88 -59.85 1.58 10.70 H
2474 -58.64 -13 -45.64 -66.89 2.102 12.50 H
Lowest 3300 -64.65 -13 -51.65 -73.54 2.856 13.90 H
1650 -57.16 -13 -44.16 -64.13 1.58 10.70 \%
2474 -60.35 -13 -47.35 -68.60 2.10 12.50 V
3300 -64.37 -13 -51.37 -73.26 2.86 13.90 V
1664 -57.69 -13 -44.69 -64.66 1.58 10.70 H
2496 -46.29 -13 -33.29 -54.54 2.102 12.50 H
Middle 3330 -64.65 -13 -51.65 -73.54 2.856 13.90 H
1664 -66.02 -13 -53.02 -72.99 1.58 10.70 \%
2496 -51.49 -13 -38.49 -59.74 2.10 12.50 \Y
3330 -64.05 -13 -51.05 -72.94 2.86 13.90 \Y
1680 -52.97 -13 -39.97 -59.94 1.58 10.70 H
2518 -59.10 -13 -46.10 -67.35 2.102 12.50 H
Highest 3360 -64.80 -13 -51.80 -73.69 2.856 13.90 H
1680 -57.59 -13 -44.59 -64.56 1.58 10.70 \%
2518 -62.28 -13 -49.28 -70.53 2.10 12.50 \%
3360 -64.66 -13 -51.66 -73.55 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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